The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



PR TN
7.

<

>

Parts Catalog: ~ -

LI

4

. Cummins
- Power

’

——— - -

~ Systems

KTA50 Series
- KTTAS50 Series

Y

PMG Génerator Set




& N
o o GRID
- : - - - ) - +

,” apter. Gannrator. R B17.819 * Harness, Engine ...... e e A8
CATarm Module. . .t L. 619 Harness, Engine Control ......... C10,C12
Mtornator e e . AB Harness, Geénerator Control ... .. C14,C16
" Ammbter - AC . ... .. e s, C8 Heater, Generator.......... ... BI3BIS

a AaneF"~ 0C .o c10,C12 - Heater. Water .. .. . ... ... . .AOA2

: - - Horn, Electrical .... ..., .., . Cig
Belt, Drive ., T As * )

Board, AutoStart. . ... .. 017'0(1;2 Indicator, Air Service . .. ... . A8
Board, LED nghts e o .

- L Meter, Hour ........ ... .... g©wciz
Cap. Radiator . . . AB '

N Cleaner, Air - Extra Heavy Duty . A8 Regulator, Voltage .o .o .. B13,B15
Cleaner, Air - Heavy Duty AB Relay . G17,C18
Cleaner. Air - Indoor . A8 Rotor, Exchter . B17,B19
Cleaner. Air - Outdoor . A8 Rotor, Generator g B17,B19
_Contacter, Heater ... .. At2 -

Contrel, Engine C10,C12 Sender. Pressure - 011 A8
Control, Generator Set Ca Sender. Temperature . A8
Control, Generator : Cs, C8 Starter .. : AB
Control, Overspeed C17,C18 Stator. Exciter . . B13,B1S
® Controller, Governor C17,C18 Stator, Generator "+ B13,B15
) N ' Switch, Heater. Control = A10
Disk, Drive ... . .. B17,B19 Switch, Magnetic - Starter . TAg_,
- ' , Switch, Pressure - 011 . A8™
Elemsnt, Arr Cleaner A8 Switch, Selector * 6, C8
Element, 01 Filter . AB Switch, Temperature AB
Exciter, Permament Magnet . B20 "

) Fachometer C10,C12
Filter, Fuel . ¥ A8 Transducer, Temperature - Water AB
Filter, 011 . A8 Transducer, Watt cis
Filter, Water A8 Transducer, Pressure - 011 . AB
Gauge. Pressure - 01 C10,C12 Transformer, Current . ca
Gauge., Temperature . C10,C12 ?

- Generators Bit Voltmeter C6, C8,C10,C12
Generator Size Table B8, B9
Guard, Belt - A6 Wattmeter - Cce.C8
&
#.
3 3 -
* "
4
” .
)



A

1 M‘I

This Parts Catalog applies to the® Generator Sets Listed Below. The i”d‘tf!t!vn! are
arranged in groups of related items, and each part or assembly is identifisd by a

Referance Number. . Al'l parts illustrated are typical, and unless otherwise mentionad.
in the description celumn the parts are 1ntarchangeable between models. Dual ‘Pary, N6,

may be appllcabla, CPS are Cummins Power Sygtems asawgned Part Numbers and GEO aré th
Cummins Engine Company asigned Parg Numbars .

These typical illustrations are subject to change and reflect only the latast rop!acc
ment parts arrangément. The Right and Left sides of the Generator Set are determined

by FACING the FRONT of the Set {Engine Radiator End)
1

Set Data Table

@

ENGINE ID. No. GEN SET ID tgo RPM RATING BATTERY VOLTAGE
Note T. Note 2 .
‘ KTAS0-G*# xxxKTAQ - § 1800 RPM/ 1500 RPM 24 VOC
KTTAS0-G*# \ xanTTAD - § " 1800 RPM/ 1500 RPM 24 VDO
&
Note 1 * - Letter S for Standby, Letter C for Continious Duty applications
Note:1 # - Number 1 thru 9 used to denote size varations i
Note.2 x - Numbers used to denote kW ratings eg 230 means 230,000 watt set ”
Note 2 @ - Number used to denote size varations. " .
NOTE.2 § - Numbers and a letter used to provide conf1guratton identification
&
¢ Electrical Data Table '
VOLTAGE ) ki
LOW Y . HIGH Y HERTZ WIRE PHASE NOTES
190/110 3804219 60 12 3
208/120 416/220 60 12 3
220/121 440/254 60 , 12 3 :
230/133 460/268 60 12 3
240/139 480/21717 . 60 12 3
i9¢6/11a 380/219 50 12 3
200/115 400/231 50 12 3
208/120. 416/240 50 12 3

<

Engine Repiacunent Parts

The External Eng1ne Components added or modified during the Generator Set Assembly an«
most General Maintance ltems are identified in this Parts Catalog. For Internal Engir
Parts and Components not covered hereln refer to the applicable Cummun§ Engine G Drn
Parts Catalog. .-

=~

S



iy - —

Gonors rmaton .

o

EIRE ‘ . . .
WL;;fgrﬁgsttsiofJaervice,&conthci;jﬂﬁiﬁisfributcr”from”whvm you purchased
‘this equipment or refer to the nearest Authorized Cummins Distributor.

I . ) Kl .
' A -

To év;ﬁd errors or d'e’lays in filling your pérts order, always give the
ull MODEL, SERIAL and ID No. from.the nameplate.

. f

f ‘ ' .
J | S ’
- = AC Generator Set
i !
&
N , . -
kw ) kva pf + phase
' voltage - amps
duty overload
rpm . hz R
class of insulation pmg voltage
- field amp max field voltage max
o generator model no.
- voltage requlator model no.
T ) 10 no. .
generator set serial no. =
8S5000 - NEMA ‘
" For handy reference, insert “YQUR"
nameplate information in the spaces above.
@ ] .,
%& . AWARNING ‘ '
gk TAKEIALL NECESSARY PRECAUTIONS WHEN CHECKING OR CHANGING ENGINE OIL

v\. NOT TO INGEST, BREATHE THE FUMES OR CONTACT THE OIL. USED ENGINE OILS
~L¢?”HAVE BEEN IDENTIFIED BY FEDERAL AND SOME STETE’}GEﬂG@ES%ES CAUSING CANCER.

ra®

# R AWARNING

TAKE ALL NECESSARY PRECAUTIONS WHEN HANDLING ENGINE GASKETS. DO NoT
INGEST, BREATHE, OR CONTACT DUST FROM GASKETS. USE ADEQUATE VENTILATION
’ AND WEAR PROTECTIVE GLOVES, MASK AND CLOTHING. ASBESTOS HAS BEEN
; IDENTIFIED BY FEDERAL AND SOME STATE AGENCIES AS CAUSING CANCER.




' i e
| \, -
! : . R S
an e  Extetneal Engine Components .
| ' . | Left'Side /|
. - Ty S
K ) K
. »
#

PR g{ggﬁg it
| AR

KTTA

}10




G ARy ———————- -
PART NO._ SSED 0!§CRXPTXON - ¢
DS S - ) 1 cgolnng $ystem - Radiator
i ' Note 1~ N ' “Spec AR B & D )
Note 2 L Spec C .
o ' KTA50GT, 62 (Bnarward# 53071A-4PA) .
. None Built 2 . KTAS0G3, G4 .
N . ) 4 - KTTAS0G] o Bearward# 53071-5PA) ‘
2 1 Cap. Radiator o p
130-0523 T PSI {For 2" Fill Tube) - ,
130-2981 © 7 PSI (For 3" Fill Tube)
130-3395 ’ 10 PSI (For 2" Fill Tube)
3 1 Radiator {Includes Front Guards, Excludes Cap)

\ ' Spec A & B & D
Standard Cooling 40°C/100°F

o - 3050213 KTA50G1 with Dry Manifold
: ' 3050212 ' KTAS0G1 with Wet Manf¥old s
- 3050212 KTA50G2 with Dry or Wet Manifold
3050212 KTAS0G3 & G4 Ory Manifo®d (No Wet Manifold Application)
- 3050212 KTTAS0G with Dry Manifold (No wet Manifold Application)
- Hi Ambient Cooling S0°C/125°F
¢ 3050212 KTAS0G1 with Dry or Wet Manifold
' 3050212 i KTAS50G2 with Dry or Wet Manifold
- N 3080212 KTAS0G3 & G4 Dry Manifold (No Wet Manifold Application)
3050212 KTTAS0G with Dry Manifold (No Wet Manifold Appircation)
Spec C
: Stendard or Hi Amhient Cooling
130-3405 KTA50G1 with Dry Manpifold
130~3405 KTA50G2 with Dry Manifold
N/A KTA50G3 & G4 with Dry Manifold
130-3406 KTTA50G with Dry Manifold
4 . 1 Belt, Drive {Fan)
I Spec A & B & D
3003467 A1l Models
Spec C
3003341 A1l Models
5 Charging System Components
191-1846-01 3016627 1 Alternator (35 Amp, 24 VDQ)
130-3317-01 201986 1 Pulley, Drive
1 511-0163 3040283 2 Belt, Drive
[} Noe 3 4 . Filter, Water - W/Corosion Inhibiting Chemical DCA4
130-3538 3318201 Service for 90&up Gal Coo]1ng Systems .
130-3541 3318318 Pre-Charging for 90 & up Gal Cooling Systems
7 122-0526 3313283 2 Filter, 01l - Bypass )

8 : : " Cables & Leads

416-0473 2 Cable, Battrery - Jumper
416-0444 4 Cable. Battery (44" Lg) !
416-0680 3 Lead, Electrical

9 3010125 2 Starter, 24 VDC

10 307-2621-02 3050692‘ 1 Switch, Magnetic

NOTES: ) I
1. Spec A & B & D Cooling Systems stembled at Cummins Engine Company. For ",
replacemant components refer to the applicable Engine G-Drive Parts Manuals

2. Spec C Cooling Systems Installed at Cummins Power System Facitities and is
Supplied by Bearward. Consult with Bearward for additional replacement components.

BEARWARD ENGINEERING LTD USA Office: BEARWARD RADTATOR
Mair Road, Far Cotton Route 22 Box 187
Northamptort, England NN4 9HU Fleetwood, PA 19522
. g 215-944-6017
s

3 Replacement cartridges recommend and should be used in lieu of the Original
tngine Factory Installed Item which contains a Pre-Charge amount of DCA or
DCA4 Chemical. Replacement with Pre-charge Cartridge may overload the Cooling
System and cause copling system problems.

Q

JE



k External Engine Gmnﬁonarrts
Bight Side

= - - o omarins e :4 .;ﬂ\,
‘ﬂ!!ﬂ».. ¥y

= S

f; G

_ - A

m e peitond ks OO | 250 T

2 "‘"‘““w R I o ?i“:‘n X




5 Exwrnﬂ Enqino Compenants
(PRI Mdht Side: G

ggor QT PAW

‘;{PART NO. 3550 . DESGR!PTION’ o ‘ ; P
. 140-2226 78957 ., 2 .  Indicator, Air Rostriotvon (Includes Fitting)
‘ R ‘ {2 Cap. Air Gleaner (Select as Applucable)
' 140-2264 3028847 -, . For. 8" Tube Inleta
140-2364 3017003 o For 8" Tube Inlet ° ’
1402352 .4 3058481 ’ For 10 Tube Inlet Ty
3 2 Air Gleaner {Includes Elementfs) unlesa A Disposable Type)
KTABOGL & G2 .
140-2264 3028847 " Indoor {(16"0D. 7"0D Outlet) o
140-2363 3017002 Outdoor (16"0D, 80D Inlet, "OD’Out1et)
140~2345-02 3015349 Heavy Duty (Rectangular’ shape. 8"0D Outlet)
KTA50G3 & G4
140-2413 - 3050498 Indoor (13%"0D, Disposable)
- 1402349 3058474 . Heavy Duty (18"0D, 10"0D Inlet. 8"0D Outlet)
4 Element{s}, Air Cleaner . !
- E . 2 KTAG) & G2
140-2402 3010842 Indoor & Outdoor
140~2408 3013212 Heavy Duty Primary
140-2407 | 3013213 "Heavy Duty Safety ' -
v KTAG3 & G4 )
" 140~2411 3060222 Hetvy Duty Primary
_ w]4Q-2412 3060223 Heavy Duty Safety
5 2 Air Cleaner (Includes Elements(s) unless. Disposable Type)
. KTTAS0G1
140~2413 3050498 Indoor (13%"0D, Disposable)
140~2349 3058474 Heavy Duty (180D, 10"0D Inlet, 8"0D 0ut}et)
¥ s 2 Element(s), Air Cleéaner . K
! KTTAS0G1 '
5. -140-2411 3080222 Heavy Outy Primary
. 140-2412 3060223 Heavy Duty Safety
) 7 122-0757 3310168 5 Filter, 0il A
8 149-2232 299202 2 Filter, Fuel
9 1 Switth & Harness - Low Coolant Level
309-0579-03 3046031 Switch, Low Coolant Level
338-2393 3050414 Harness, Wiring
10 Switch, Sender & Harness - Engine Coolant Temperature Items
302-1854 3015238 2 Transducer {Sender) - Temperature (A1) Specs)
Note 1 ' Spec, A, B & C OLD STYLE {Nason) &EK
309-0570 3034866 1 Switch, Temperarure - Alarm, Low Tempd (2 Wire Harness)
309-0569~04 3048725 1 Switch, Temperature - Shutdown, H: Temp (2 Wire Harness)
309~0572-02 3048727 1 Switch, Temperaéure - Alarm & Shutdown (4 Wire Harness)
Note 1 Spec A,B,C & D NEW STYLE(Robert-Shaw): Spec A,B,C.Require
o Adapter Harness for interface with Engine Wiring Harness)
7 + 309-0596-06 3056355 1 Switch, Temperature - Alarm (u/w 338-247] Forked Harness)
[ 309-0596~04 3056353 i Switch, Temperature - Shutdown (u/w 338-2471 in Dual Switch
Applications or with 338~2473 Harness in Single Application.
338-2471 3066834 1 Harness, W1r1ng {Spec A.B,C Single Switch Application)
338-2473 3086832 1. Harness, Wiring - Farked (Spec A,B,.C Dual Switch Application)
11 i Switch, Sender & Harness - Engine 031 Pressure
302-1853 3015237 1 Transducer (Sender)- Pressure (All Specs)
Note 1 ) - Spec A, B & C OLD STYLE (Nason)
308~0565-01 3034864 1 Switch - Shutdown with 3 Wire Harness (12PSI)
309-0566" 3034863 T - Switch - Alarm & shutdown with 4 Wire Harness (12/18PSI)
. Note 1 , Spec A,B,C & D NEW STYLE {Robert-Shaw): Spec A, B.C Require
) R Adapter Harness for interface with Engine erﬁhg Harness)
309~0595-02 3086344 * 1 Switch, Pressure - Alarm {u/w 338-2470 Forked Harmess)
. 309-0595-03 3056345 1 Switch, Pressure - Shutdown (u/w 338-2470 in Dual Switch
. - App!icatian or with 338-2472 in Single Application)
338-2472 - 3066830 | 1 Harnegs, Wiring (Spec A.B.C Single Switch Application)
. 338-24170 3066835 1 Harness, Wiring {Spec A,B.C Dual Switch Application)
12 Harness, Wiring - Engine
338-2389~02 3053027 1 Spec A, B &°C
' ’ . 338-2082~02 3062872 1 Spec O
; "y

NOTE: 1. New‘ Je $w1tches introducted During Spec B & C Gen #wt Assemb]x and, Standard on Spec B
: Gen S s during 1988. Replacement of old style (NASON) itéms with new gtyle {ROBERT-SHAW)
items Recgmmendad by Cummine Engine Company Engineering.



A

DU%}

qas A
4

Engine Coolant. Heaters,
Spe¢ A & B & D.

“:‘(Natlnw Type)

- o ~
§
"




39 2% A kB & o
at'low Tygne)

i . * oS ' B &,

‘4 CEE 1\ qQry PART - '

© PART MQ. -\ USED DESCRIPTION N .
i Fé,"; +- “ .. K

1 ‘L; B2 Hose Assembly - Oil Pressure {Se1ecbzas requiregd)’
;801 QSSW—O? A540325S 32" Lg - N . -
AS4040SS \ A0" tg. 'Y -
501—6537—07 AS4050SS 50" Lg

—

P
@@ a0 ;s W

P e
Ry

Pt
A b

19
20
21
27
23

MOTE 2

501-0537-26 AS4060SS , 60" Lg

502-1043~01 68139 4 Elbow, Pip¢:- Male, 90 DEG
503~1603 -+ 43828A 8, G?amp, Hose .
503-1602 3027706 4 ' Hose, %?bbsr E I
130-3339 3060899 1 Tubg, Water
130-3340 3060900 1 Tube, Water
503~1603 438284, - 6 ' Clamp, Hose .
200517 2 + Hose, Rubber
BOSB251 i Tube, Water
3008805 1 Hose, Rubber
183409 . 2 Nipple, Pipe - Half
_==3056256 1 Tee . Pipe \
§912C 1 Nipple, Pipe
5906C 1 Elbow, Pipe - Street - 90°
3056257 1 Elbow, Pipe - Street - $07 {Used on some 1nstaliatiogs)
Note 1. 2 Heater. Flectrical - Coolant {Includes Thermostat. Orain Cack,
Mounting Nuts and may orgmay not ncluge pressure switch)
, With 011 Pressure Switch
333-038%-06 3053879 120 VAC, 4000 wWatt
333-0389~04 3056184 480 VAL, 4000 Watt
Without Qi1 Pressure Switch
333-0413~09 2063630 120 VAC, 4000 wWary
333-0413~08 3063473 208 VAC, 4000 Watt
333~0413-106 3063631 ‘£80 VAC, 40D0 wWavt
Attaching Parts for Heater
800-0222 5114 4 Screw, Cap - Hex Head (1/4- 20 x 3/4")
850-0101 S600 4 Washer Lock - Sprang (1/4%)
402~-0608 3035083 4 Igolator, Vioration
02 -0609 3035084 4 lsolator  VipratUon
504-0003_  5923E 2 Cock Draim [1/8 wPT}
130~3189 30562585 2 Bracwat Mount ng - Heater o
trracking Parts for Bracket
800-021 $103D 1 Sorew, Cap - Hew heao {(3/%-18 « 1-1/4 )
850-0103 S604 8 wWasher Locs - Spring (3/8™%
871~00628 S254 8 hiut, Hex - Brase {3/8-18)-
| 3063475 2 Switch, Control - Heager {irefudes Cortactss, Grourd Lug ard Boxj
. 3063477 H Comrmccor (50 AMP 4 Pole SH&T, LZ0 wal Lurl)
Note 2 1 g, Ground .
Note 3. 1 Bow, Electrrcal
ads3e76 # Bracketr, Mounting - Bor
Kttaching Parts for Brackets
800-0222 $114 g Sgrew. Cap - Hex Head {1/4-2C = 3/47)
850~0101 $600 g » Washer, Lock’ & Spring {1/4") N
8620031 S224 . 8 Mut, Hex {1/4-20)
1. Hma*era and Controls Manufactured by wWaetlow Industries Ing '
Hiv. of Watlow Flectric Co  =arnibal, Mo ’
2. watlow Ho. 181-16-6-1 : - .
3 wWatlow No 303-62-29-29 oy



gérs

tpolant Hea
Spec C
(Kim Type)

Dual Engine




128
13
14
15
16
17

18

19
20

21
22
23
24
25

26"
27
28
29
30

B i e
RAAE

- GPS

PART NO.

501-019%
505~-0037
505-0104
502-0193

T505-0007

505-0098
505-0059
502-0054
503-0398
503-0249

506-0759
130-3200

505-0324
505-0132
505-0438

331-0027

323-0957
332-0014
332-0149

309-0490
309-0253
505-0004
309-0271

812-9079
854-0007
800~0008
870-0212
333-0224
504-0003

333-0143
333-0164
333-0138
333-01%0
333-0150
333-0183
333-0174
333-0161
333-0144
821~-0030
B506-0045
£862-0015
130-1191

307-1460
3071164

QEC \
PART NO.

S ¢
i

3178301 P
3177556 7

I 01O 1= 1 RS In e b D

=l

[T R N ]
N

‘Bua} Engine Coolant Heaters

QrY
USED

N Y

D

R R PO R
&
"

0O €0 (D R NN BRI RO R R R

o

~ Spec C 5 e
(K!m:Tygsgmw

PART - '
DESCRIPTION

Line, Fuel - Flexible

Elbow ~ 90 Degree {1/8 NPT)

Nipple, Pipe - Close (1/B NPT x 1-1/2")
Adapter, Hex - Pipe to Line

" “Bushing, Reducer - Hex (1/4 NPT x 1/8 NPT)

Nipple, Pipe - Close (1/8 NPT x 3/4")

Tee, Pipe (1/8 NPT)

Elbow, Pipe - Street.

Clamp, Hose

Hose, Rubber - Bulk {1"ID x 1-3/8"0D)
lengths, order length as requireo)

Adapter, Hose to Pipe

Adapter, Hose

Seal - Rectangular Ring

Nipple, Pipe - Half (3/4 NPT x 2")

Elbew, Pipe - Street, 90 Degree (3/4 NPT)

Wipple Pipe (3/4 NPT x 8")

Clamp, Cable

Y
90 Degred (1/8 NPT)

Terminals
Nut. Wire

. Lug, Terminsl - Ring (#10)
Lug. Terminal - Ring (#8)

Switch, Thermostatic
100 - 120° Fahrenhest
120" - 140" Fanrenhenit
Nipple, Pipe - Close {3/4 NPT x 1-1/2")
Switch, Pressure - 001 °
Attaching Phrts ‘for Switch

s+, Screw, Machine - Round Head (#8-32 x 1,/2")

“Washer, Lock - ET (#8)
Screw, Cap - Hex Head (1/4-20 x 1-1/4"}

Not  Self~locking - Hex (1/4-20)
Braciket Support - Pressuy~e Switch
Cock, Dran “

I}

© Heater, Eleptrical

4000 Waty, 208 VAC - 1 Pnase
4000 wWatrr, 208 VAC - 3 Phass
4000 watt, 240 VAC - 1 Pnase

T 4000 wWatt, 240 VAC -~ 3 Pnase
© 4000 Watr, 277 VAC ~ 1 Phase
. ADDO watrt, 380 WAC -~ 1 Fhase
%4000 wart, 3B0 VAC ~ 3 Phase
4000 wart, 480 VAC - 1 Phase
4000 Wotr; 480 VAC - JiPhase

Screw, Self-locking ~ Hex Head

washer, Lock - Spring (5/16")
Hut, Hex (5/16-18)
Bracret, Mounting
Gontactor
30 vaC, 3 Pole -

B0 VAL, 3 Pole

v

(5/186-18 » 1-

with Flange (Used on some applications)

-7

<

1/4"

. em{v

[Sa?d‘wn Mult) Foot

Ty
o

- G-

J.‘%

o~




e

. YT
W . s ?
GENERATOR SECTION o
. Table of Contents - ‘
LY
‘ - . d‘
P ! i »
Generator Size Table SEECA&B&D.........“%z......‘...... .
Generator Size Table SPEC C .. ..o vin.. e
Generators SAED/SAETS ..t o ittt et o tmnm e e e e e
Bl
Generator Stator Section [Frame Size B) ....... e e .
Generator Stator Section [Frame Size 7] ...... e e e
Generator Rotor Section [Frame Size 6, SAEQ/SAETI8) . ... .
Generator Rbtor Section [Frame Size 7, SAEO/SAE]Q] .............
Permanent Magnet Exciter ......

[



o~ - . e ow

@ B - T e
- q \
- - ' v N
S . GENERATOR 'TABLE .- - )
N SPEC A'& B & D
o : 6 o
# 3 « . .
B s & .
S A Low Range Generators K
‘ L
o, , )
) N ! VOLTAGE AT 60 WERTZ AT 56 HERTZ
OPTION | FRAME | ADPTR | DISK | L.EAD | W RATING | 380 | 416 ] 440 ] 460 480 | 380 400 | 4is
CODE }size  Jesat _| saE 190 | 208] 220] 230 240 1901 2db | 208
’ ‘ : & ‘
MG8320 | 6 a5 Ju 0 | 18 | & |Standby 610 | 640 ) 6501 6801 700 | 540} 5501 570
. . , Prime P 575 ] so0] 625] 40 ] 50| 500 515 525
MGa321 | 6 A 0 18 | 6 |Standby 670 ] 700 740} 770) s00| 610 630{ 650
) ) . . Prime 625 | 650 6751 7104 730 | sS85 s80| 600
y m v
468322 | & B 0 18 | & |standby 7s¢ ] 800 | 830 ] 860 | 900 | 680 | 700 | 720
orime Pwr | 680 | 730 | 7701 800 | 820 | 620 620 | 660
N t 3 "
MGe323 | 6 ¢ 0 |,18 | 6 |sStandey | 880 | 920 960 1000|1050 | 80O | 825 | 840
: * 4 Prime Pwr | 8204 BSO | 880 | 920 | 950 | 730 | 750 | 788
o Mo832¢ 60 5 .4 18 | 6 |Standoy 950 | 1000 | 1050 | 1100 | 1:50 | 875 ] 900 | s20
| Prime Pwr | 880 950 | 990 | 1020|1050 | 800 | 825 | 850
T T Tmos3ze] s a4 | o | 18 | 1z |sranoyy 670 | 700 | 740|770 | 800 | 610 630 | 850
. Prime Pws | 625] 650 | 675| 710 730 sss| ssc| so0
5 “ - b w
MGR32T | 6 B 0 18 | 12 |Sstandoy 750 | gco | 830 ‘860 ] 900 | €80 | WO | 720
Prame Pwr | 680 | 730 | 770 | 800 | 820 | €20 | ba0 | &6
. N '
MGB328 | 6 C o 18 | 12 | Srandby 880 | 820 wso | ioot|ioso | eoo’l sos | 8o
- 1 Prime Pwr | 8201 850 | 880 ) 920 950 730] %0 76§
MGB3Z9 | 6 D o 18 12 | Stpndoy 050 | 1009 | 1050 | 1100 875 | $00 | 920
: Prme 880 | 950 | 990 | 1020 8 825 | 850
» - g
MGB330 | 7 A g 8 | €& | Srandby 1120 | 1178 | azod | 1ges 1000 | 1080 | 1073
. roame Pwr | 103011678 | 1150 | 10,28 520 ] esG | 97s
' ¢ |
MGB311 | T B c 18 | 6 | Srarde, 1300 {1350 | 1425 § 1475y [_1go | 116 | 1185
e oime 1200 | {250 41300 | 1350 ;!;o&o 1050 | 1075
. [ . >
- MG8332 | 7 C 0 - tandby L1680 | STO0 | 1875 | 1850 | 1875 | 1e30 | 1525 | 1600
orime Pwr | 1525 | 1600 | 1650 | 1725 | 1800 §135Q 1400 | 1450
- . Medium Range Generators J .
- o
- VT TR RN YT ["ATTSORERTY
OPTEON | FRAME [*DPTR | DISK | LEAD | kW RATING ;
copE | size SAE | SAE $160/7400 F a300/1908
. 3 T
i
s MGE333 | 7 A ¢} 18 & Srandby 540 430
Proyme Pwr 500 R 400
MGB334 | 7 B 0 a8 | 6 | srandby 810 650
Prime Pwr TEC . £00
MaE335 | 7 ¢ ¢ 1@ | 6 |srandby 1veb } 850
* | Proame 1000 200
MGE336 | 7 D o 18 12 | Standby 1820 4 - L 1300
. ) Srime Pwr | 1500 1200
2 A
t - v



§

F - _ _ —_
: GENERATOR TABLE
» SPEC © -
! %
\ , -
. L . .
s e - @ i . . ] A
. Low Range Generators
. . "
= ;@ . 5\
VOLTAGE AT 650 RERTZ AT S0 HERTZ
OPTION | FRAME | ADPTR | DISK | LEAD | kW RATING | 380 | 416 | 440 | 460} 480 | 380 - 400 418
- CODE | STZE SAE | sAE ¥ 190§ 2081 2201 2307 240 ] 190] 200 208
9MG0020 | 6 AS" | © 18 | & Standby 610 | 640 { 660 | 680 ) 700 | 540 550 | 570
Prime Pwr 1 575 ). 600 ) 6251 640} 650 { So0 | 515] s25
9MGO021 | 6 A 0 18 6 Standby 70| 700 740 7701 800 e101 630 650
Prime 825 | 650| 675 vio| 730 sss| ss0| Boo
/
9MG0022 | 6 B 0 18] 8 Standoy 750 | Boo | 830 | #e0 | 900 | eso | 7To0 | 7r0
Prime Pwr | 6BO1 730 770{ 800 | 820 ] 620 640 | &80
9MG0023 |- 6 ¢ 0 18 6 Standby BBO L 9201 960 | 100011050 ] €00 | 825| 840
Prime Pwr | B20) 850 | 880 9201 950 | 7301 750 | 765
9MG0024 | 6D [. D 18 6 Standby 950 | 1000 { 1050 | 1300 | 1150 | 875 | @00 | 920
~ Prame Pwr | 8B0 | 350 | 990 { 1020 | 1050 | 800 | B2h | 850
9MGO02E | 6 A, 0 18 12 | Standby s70} voo | 740] 7Tic| moo | €10 B30} &0
Puwrxme Pwr | 825 | 830G &5 7iCt T30 585 | 580} 600
amMGooz7 | 6 8 0 18 1z | Standby 750 | 800 | B36.p» 860 | 900! €801 700 | 125
, . Prime Pwr | €80 730 T7C,F BDU | B20 | 620 | 640 | 8
9MG0028 | 6 C 0 18 12 | Stardoy 880 | 920 | 960 ] looo | 105e| soo| sen | ®ar
- Prime Pwr | 820 | 1850 | 88Q | 920 | 950 | 730 | 780 | 765
-
¢
.9MG0028 | 6 D 0 18 12 | Standby Jsssiéaana 16507{ 1100 | 1150 | 875 | 80 20
‘ Pramé 1020 1 L0ER | 800 | e2s | sme
- - )
IMGO0I0 | 7 4 o 18 3 Standn; 1250
» . Promg Pwr G50
gMGO031 | 7 B 0 18 & Standby 1300 | ™% 1130 % 1160 | 1180
e e 1200 | w5 1030 | 1060 | 1075
9MGo032 | 7 C 0 18 & Standby | 1660 | 1700 | 1775 | 1850 | 1875 | 1450 | 1525 | 1600
Proame Pwr | 1525 | 1600 ] 16850 [ 1725 | 1900 | 1350 | 1400 | 145D
L Medium Range Generators
QU TECE TR TR TR ETSRERTY
OPTION | FRAME | ADPTR | DISK | LEAD | kiv RATING .
CODE | sI2F SAE § SAE L1RD/T40S 3300/ 1905
o 0 430
oMG8333 | 7 A 0 18 & | Standby 540
> Prime Pwr 500 400
¢
omze334 1 7 8 h 8 L& Standby
Prame Pwr
“oMG8335 | T C e 18 | 6 Standby 860
Proime snn
9MG8336 | 7 D 0 18 12 | Standby 1300
Proime P‘uq:g; . Lo




\

Frames 6 & 7|
SAE 0 / SAE 18!

|

,,\,

Generators

\
3

A

*‘x

B -
s

Y

e

'

i
3
Wi

g

/

4

I

PN
= ]
7 g

T T
SRR R
3 =SSuay

VERESSS S oo ETEETL
SRR PR ETRaRa




E2
:? .
L
i
REF  CPS CEC qQTY
NO. PART NO. PART NO. -USED
1 1
249-0298 4
249-0218 g
249-0315 4
2, hote 1
B '
8D0-0242 s161 &
B50-0108 $613 £
526-0360 146180 8
370-4045 3025064 2
. 370-4046-01 125336 I3
370-4046-02 125357 4
370-4046-03 125358 4
8e2-0037 5222 4
806-0215 S113 2
A BOO-G236 5108 4
850-0105 SE0E ih
BOC-0236 S10E s
850-0105 5608 L2
BOC-C742 511 ¢
8E0,-0L09 56112 4
£
f

regecet et

For
nameplate cara

1: Derer aror

Note

Generators' --
Frames 6 & 7
: SAE 0 / SAE .18

3

" PART
. DESCRIPTION

Module, Permanent Magnet Exciter

{See Separate Page for Components) B

Attaching Parts For Module

Screw, Cap - Hex 'Head (M8 x 16mm) .
¢ Washer, Lock (M@}

Clamp. Reraining o .

- Generatof ?Fnciudeé’PMG Exciter) '

{See Sepdrate Pages for Stator ard Rotor Comporents)
Attaching Parts Generator To Skid

Frame 6 and 7

Screw, Cap ~ Yes read {1-8 » 3-1,2")
Washer, Lock - Sprairg {1")
Washer, Flat {1') @
Spacer {frame €& only) .
Shim .
Sham °
Sham
Ngt, Hew (1-8) : .
Attaching Parts Adapter to Flywheel housing
Frame 6 .
Screw, Cap - rea head ol k3
Screw, Cao re s heatd
wasrer _ocx - Simng
Frame 7 y
Screw  lan - Ades Heag
washer _oo. - Sararg L0
Scegw  lan - mes dean L 08 v -0, 0
vasher ook - Lo-org L 08
Attaching Parts Drive Disc to Flywheel
Frame &
Screw Lok L Ruorn Teeue 2 oB-TL TET
wagter 3wt Lo
rrame T
Torew o Do N L - .
waIsTem o e Lo
BELY S.OMy Tre Luan el Lo D FEOATE RE Ge gt

v




ion

ct
6

a

£

Frame

Generator

Stator S%




/
- N
REF  CPS CEC o
"1 Note 1 ,
2 Note 1 L
3 Note 1 2
4 Note 1 i
5 Note 1 !
6 249-0425 2
249-0304 \ 8
.
305-0770 f .
305-0778 (1
305-0803 Cl
© 249-0398 \
8 300-3278 :
249-0398 .
9 249-0395 4
10 305-0822 « :
249-0295 \
249-0288 :
249-0287 :
1 249-0449 ‘
12 249-0569 !
13 302-1851 !
14 354-0031 1
15 249-0504 L
16 249-0289 3
17 249-0424 1
18 302-1852-02 )
19 249-0513 1
20 249-0243 !
21 249-0202 ]
22 249-0510 1
23 249-0447 1
24 2490204 !
25 249-0205 A }Hwax
26 249-0848 . 7Y
< TRTTTT49-0245 1
28 249-0202 j
29 249-0509 1
30 249-0445 !
31 249-0212 o
32 249-0470 ©
33 249-0527 L
34 Note 1 !
249-0204 .
249-0205 8
35
249-0621 .
249-0622 !

Notes: 1. Ttems not stocked, replacement available only on special order with

long lead time 1ikely.

Generator

Stator Section *© T -

Frame §

' PART o

DESCRIPTION s
1

Lid
Panel, Side
Panel, Front’
Panel, Rear
Bracket, Angle”
Lid

Attaching Parts
Screw, Captive
Regulator, Voltage

&

Standard B0,

3 Phase (Used with 3 Phase Sensing 'ModuTe)

Manual
Attaching Parts
Pillar, Threaded
Module, 3 Phase Sensing
Attaching Parts
Pillar, Threaded
Box
Module, Overvoltage
Attaching Parts
Screw, Cap - Hex Head (M5 x 35mm)
4 Washer, Plastic (MB) . -
Nut, Hex = Nylon (MS)
Switch
RFI Suppressor Assy
Choke -
Resistor, Adjustable
Transformer, Voltage Sensing
Block, Terminal
Panel, Terminal Block Mounting
Transformer, Current
Grille, Inler - Ar
Screw, Cap - Hex Head {M10 x 30mm)
Washer, Lock = Spraing (M10)
Cap. Bearfing - Outer
Circlipr ) -
Screw, ngﬁ:,Hexqﬁee&~fmfi“ﬂ“ﬁvﬁﬁTw

- —— WasHEF, Lock - Sprang (M12)

Bearing. Ball

Screw, Cap - Hex Head (M0 x 50mm}
washe?#, Lock - Spring (M10)

Cap. Bearing - Inner

Screw, Cap ~ Hex Head (M6 x B5mm)
Washer, Lock -<Spring (M6)

Stator, Exciter

Bracket,” End

Stator, Generator {Includes Terminal Studs and Links)

Attaching Parts Stator to Adapter
Screw, Cap - Hex Head (M12 x 40mm)
Washer, Lack - Spring (M12)

Heater, Electrical - Replacement
70 Watt, 120 vaAC
70 Watt, 240 VAC

o

R e



Generator
{Stator Section

Frame 7 .




wanh

1ong 3ead time likely

4 ' A
] Generator oo
Stator Section ‘
Frame 7
5 | :
REF  CP$S CEC qQTY  PART
NO.  PART NO. PART NO.  VUSED DESCRIPTION
3
1 Note 1 1 tid ks
2 Note 1 2 Panel, Side N
3 fote % , 1 Panel, Front R
4 Note 1 Panel, Rear
5 Note 1 2 3racket, Angle -
[ 249-0425 2 Lid "
" Attaching Parts o
249-0304 8 Screw, .Captiye I i .
7 Regulator, Voltage N o
305-0770 1 Standard I
305-0718 1 3 Phase (Used w1th 3 Phase Sensing Module)
305-0803 1 Manual
Attaching Parts
249-0398 4 Pillar, Threaded
8 300-3278 1 Module, 3 Phase Sens1ng
“ Attaching Parts 4
249-0398 4 Pillar, Threaded:
9 249-0395 2 Box o
10 305-0822 1 Module, Overvoltage
Attaching Parts
249-0295 4 » Screw, Cap - Hex Head (M5 x 35mm)
249-0288 4 wasner, Piastic (I} .
249-0287 . 4 Nut, Hex - Nylon (M5) 7 o
11 249-0449 1 Switch -
12 249-0569 1. RFI Suppressor Assy
13 302-1851 1 Choke i
.14 354-0031 1 »* Resistor, Adjustable
15 Transformer
302+1884 3 Voltage Sensing {(Used on Standard Voltage Generators)
302-1876 3 Isolation {Used on Medium Vo]tage Generatorb)
i6 249-0289 3 Block, Terminal e
17 249-0424 ' 1 Panel, Terminal Block Mounting *
18 I Transformer, Curregt -
302-1852-01 3 Used op-Stahdard Voltage Generators
302-1852-03 ’ s 3 _—p9ed on Medium Volrage Generators
19 249-0583 ™™ Gealle, *Inlet - Arr
20 249-0243 .- e Screw, Cap - Hex Head {(M10 x 30mm)
21 249-0202- 4 Washer . Lock - Spring (M10)
22 249-0510 . 1 Cap, Bearing - Outrer
23 249-0447 1 Circlhip
24 249-0204 ™ 8 Screw. Cap - Hex Head (M12 x 40mm)
25 249-0205 8 Washer, Lock - Spring (M12)
26 249-0448 | 1 Bearing, Balil
27 249-0245 1} 4 Screw, Cap - Hex Head (M10 x 50mm}
28 249-0202 - 3 Washer ,“Lock - Spring {M10)
29 243-0509 1 Cap, Bearing - Inner )
30 249-0438 ! 6 Screw, Cap - Hex Head {M6 x H5mm)
31 249-0218 6 Washer, Lock - Spring (M6)
32 249-0470 - i Stator, Exciter
33 249-0471 1 Bracket, &nd
34 Note 1 1 Stator, Generator {lncludes Termrhal Studs and Links)
i Attaching Parts Stator to Adapter
245-0204 8 Screw, Cap - Hex Head [M12 x A40mm)
249~0205 8 Washer, Lock - Spring {M12)
35 o Heater, Electrical - Replacement
249-0621 1 70 Watt, 120 VAC
249-0822 1 70 Watry, 240 VAC
Notes: 1. Item not stocked, replacement may be ava\Wab!e only by special order with a




=3 R
i

Generator B
| .Rotor Seétion

SAE 0/ SAE 18

& . .

JFrame



e ————— - tm . B
. Lo~ A Vv s Y
¢ : N : i g
- el b AR R e TR e B - PR
- . - gmi Ll Betenk oy . o
N -, Y BAE U/egar 14 ’
e ‘ ‘ _b‘!,r,aqu‘ﬁﬂww ve - - . o
8 | . . .
-, e ‘ — ;
. ‘ ® !
R v
REF  CPS LG - Q1Y TOPART
NG. " PART MO, PART RO,  USED DESCRIPTION p
Tl 2490534 e Screen. A - Adaptee | -
. Attaching Parte
249 0294 1?2 Screw, Gap @ Hex Mead (M5 x 12mm)
149-0307 12 Washer, Lock - Spring {M5)
PAF0364 12 _ Washpr, Flat (M§)
© 2 T 2490533 Ul Adapter, Gerferator $hg o
) 49 DAY B Screw, Cap -~ Hex Head (M?20 x 7T5mm)
4 743 0230 1 Plate, Prassure
) 49 0216 B inc, Drive SAE 18
f sA9 DRI - i Spacer
1 Rote 1 1 flotor, Genarator (Includes Exciver. Key. and Rectifinr Assy)
[} FAY-QLT2 - 1 Ratar . fxgiver (Doss Koy Include Reotsfisr Assy) )
4 T4 DO 1 Key .
19 249 Q23 s 1 Rect vf fer Assy ([Includes Diodes)
1 J49 DY3G 3 Diode, Forward Polarity
12 749 D208 3 Diode, Reverse Polarity -
13 MAR D240 1 Var fster
- A ! ’
: - ’ o
Netes 1 ltem not stocked, replaceient available only on specral order with I
Yang lead taime tikely
' ]
N ‘i‘\A\ » 5
L3 1
EN .
- #
Y
5
Be ¥ h N



B - — L Generator
‘ : Roter Section

SAE 0/ SAE-18,

v Frame T . v %




- I .
N !
|
L 4
;
REF  CPS . OEG ik QTY
ND.  PART NO.u4 PART NO. -USEOD
1 249-0482 ' -2
: 249-0294 5 12
249-0307. T - 12
249-0365 12
2 249-0481

3 249-0444
4 249 0467
5 249 -0469
1] 249 0464
ki Note l=

8 249-05603
9 249-0620
10 2490237
11 249-0239
12 49 D238
13 249-0586

T R - -

Ttem not mrockeﬁ
long lead time likely

v

Notes 1

‘ amnorntor
. Rctmr Séctian
$AE 0/ SAE 18
Frtnﬂ ?,”,, ‘

PART
DESCRIPYION
Screen, Air -~ Kdaptkr *
Attaching Parte
Scraew, Cap - Hex Head (M5 x 12mm)
Washer, Lock ~ Spring (M5)
Washer,. Flat (M5)
Adapter " Generator SAE O
Screw, Cap - Hex Head (M24 x 75mm) '
Plate, Pressure

Dinc, Drive SAF 18

Spacer

Rotor, ‘Generator (Includes [xcirer, Koy,

Rotor, Exciter (Donm Not Include Rnctlf\»r Aﬁ%y)
Koy

Rectifier Assy (Incluﬂmw Diodes)
Diods, Forward Polarity

Oiode, Reverse Polarity
Varisier

A

replacement available only on special order with

¥

and Rect rfinr Assy)



*

Benerator
Permanent 7»Ijrtgggﬂ‘j€7xcﬁer )

»
. -
an
5
) 4
2 !
. 3 . ‘
Y
: ¢ e ™
{
LY
. . ¢ .
REF  CPP CEC QrY PART ~
NO.  PART NG, PART NO,  USED DESCRIPTION
1 245-0497 1 Cover "
. % . Attaching Parts For Cover
- 24907294 3 Screw, Cap ~ Hex Head (M5 > 12mmn)
249- 0307 ] Washer, Lock [M3) R
2 2490423 3 Pitlar, Threaded
3 2490426 1 Stator. Exciter with Frame
'y Rotor, Exciter (S:lleat Rotor as Required)
249427 1 Frame 2, 3, 4 Cenerators
¢ 249 -0644 1 frame 5, 6, 7 Generators 3
Atteching Parte For Rotor (Select Bolt as Reguired)
2490399 1 Bolt ~ Frame 2, 3, 4 Generators
249-0495 1 Bolt - Frame 5, &, 7 Cenerators
24%- 0207 1 Washer  Lock (M10)
5 249-0313 1

Pin, Dowel



I R .
N % A T R
T e, . CONTROL” “.SECTION. ‘
SR e e T :
) - e . -
‘ ‘ i"jy W;‘;_
] . TABLE OF CONTENTS 2o
u”% B R . ,l:::f
Control, Generator Sat......i...................,...,.k,u..l... 53
control‘Paﬁnl; Generator (Sets with LED'Indicator Ligh?s),..... 65
- 4 ‘
Control Panel, Generator (Sets with Bulb Indicator Lights)..... 57
* Contro¥ Panel, Engine (Sets with LED Indjcator Lights)......... © 59
Control Panel, Engine (Sets with Bulb Indicator Lighés) ........ 61
Control Wiring Hérnesses (Sets with LED Indicator Lights)...... 63
- Contro1‘wiring Harnesses (S@Ss with Bulb Indicator Lights)..... 65
s Control Internal Components (éets with LED Ind Lightq%g' ........ 66
Control Internaﬁ Components (Sets with Bulb Ind Lighfgk........(67
-
) Contro} Alarm Module ....... e et e v... 68
:k“ i ' N o A 1 .
. "
A ’
-
- oty






Gensrator Set Control
; ‘ h P
! Py - ™ c
" | o b i I . I
N . - «
REF  CiS- CEC TY . PARY.
NO. . PRT NO, PART NO, SED DESCRIPTION
o s . i .
1 RET " Control, Ganerator Set [See ltenn D Thru $ for Componente}’”
' o, ’ Attaching Parts for Control
887-1001" 70908 8 Nut, Hex {1/4-20)
850-1040 70189 § ¢ wWasher, Lock - Spring {1/4")
H Note ] 1 Covar, Contro)l
Attaching Part for Cover .
#1501 016086 [:] Screw, Machinp - 'ﬁound Hepd {1/4 20 x 1/2")
¥y ! RET Control Panel, Generator {See Separate Pages for Componept«!
4 et Control Panal  Fnqine (See Separate Pages for Camporerstn)
h . Rt Internal Companenta and Wiring Harnenars {(Sre Sepacate Pages
Saloction) -
- KX s ToN FOT6HEY i Lmad, flectricnl Groond
i A02-0610 M43 4 Mount . Vibeat ton
’ Transformer  Corrent (Select as Required)

307 1866 04 3091674 i 4005 Hatro [Used with 200/400 AMP Ammotar )

IO 1866 09 JO1IGE 3 600 b R.n‘m (Uaed with JG0/600 AMS Ammetnr)

302 MR&E- T3 3011680 3 BOD B Rat v {Used with 400/800 AMP Ammater )

302 1866-15 3011084 ! 1000 & Hoto (Used with S00/1000 AMP Ament e |

J00 1886 - TV 301 I6RG 3 1200 % Rorio (Used with 60071200 AMP Ameeser ard 1700 AMP
FSingle Scale Ammete - -

N

A2 186621 30116907 M #1600 5 fRato {Used with BOO/IH0D AMP Asmeyer |

302-186¢ 24 Q014135 R] 20005 Rato (sted with 1000/2000 AMP Ammater ) .
3QP-1866-27 3051479 3 2500 % Hatyo (Used with 2500 AMP Single Seale Ammeter ) -
A02 1R6E-28 041480 J L3000 5 Ratro {Used with 1600/3000 aMP 5§ 3000 AMI S oegle

Seale Amméter s)

& ..
. ~
Notes 1 ltem not stacked  reploacement available only on special ordar with
Tony lead time Tihely .
14
I *
2 .
W “; <« -
- " - -
el R Vs
~4 T -
B R &7
< . &
o
-t
\{\
o =5
Fomgle
o
, .
¥
} o N
° o y
i _ S
S “ s,
R,
H .
-



¥

- ®

Generator iﬁxmtm?l Paned.

Mith L E D Indicator Lights




L ca ‘ \‘ ! ‘
I Mﬂlwnwr l:wuﬁtm\ NM” .A\ *‘
C CMden L E n mdwmw Lights |
I “H
. £ t-
. . . . \
o ORER o8 c;!c wry PART. e . \
W PARY MO, PART m usko 'D!‘”’!JMIPH%;‘ - \
b * ; 1 Harhens imn 1 a Leparate Pages for Snuh;\jt ()

“ Tnd &fr;i st u}ﬁ

i 812-007H ? Serew, MgEF e - Rcmmf Hend (0837 «"1/87) \
3 It 3820 1 Shiwld  Switch
4 98-5387 1 Decal (Warning} \
5 B0 0437 7 Nut  Acorn - Plastae N \
# S0 3802 i Shemld Moetors ) v
" ﬂ?U‘W4N1 I El Nirt b b Yook Ty Hax (%8 312 )
I ENIATTY 1 Pranted Crreant RBaard 10 LED Ughtr |
N ! rinted Circart Boarg 4 LTD Loighis ’ \

AV 1Y 3057 1 Proaetmd Cordurt Basrd F LED Lighes ‘

1y - J Lwitch, lopgle N
s EA [ i 1 (AUTOSTARY ONAE /STANDRY )
- DOLEDGH I {SYNCHRON |2 1)

Ld T A 1 Switeh Toogle (ALARM SIHINEY

- 1 R 1 Switch Yoggle [PANEL [ 1GHTS)

-~ 14 - ! RERUER ] ? Lighe  Panel [Less Bulb) .y
14 B nagT 0y 10 ASOLH v Ayt Tecsndescent N
& . JHB0N4 N tans Clear [SYNCHRONTZING)
1Y JOHE065 pd Aull. Incandescent
R L IHE06 7 Socket | fght

1 A0G 0HE JN1H860 ! fwiteh  Seloctor (Locluden hoob)

30289 ELEL TR
A0 1BED Johe0T!

300 18t J01504 1
W -IA5A KIS

S00 OLHTL 0N
IW"]HL

Rhatst at s

Wattmater
Mot er {(TYPICAL)
Voltmetar
Fraquency /R
Ammeter (Select
DUAL SCMLT
F00/400 AMP
007600 AMI

as Required)

b RIS ITAR L
CLET) R J0L54TH 1
MY luee AUH03T i
B0s THES JUTH0AK 1
Joro1art O 3015034 H

1

1

- 4007800 AMir

HO/T000 AMP

60071200 AMP

800/ 1600 AME -
1000/ 2000 AMp
THOO/IN00  AMP
200074000 AMP

SINGLE SCALE
A0 pATI-02 IO1E0AD 1 TIO0 AP
302 187103 IOI504) 1 LROD AP

L 302147104 BO1H042 1 2000 AMEY

1

1

0L 1ETL 09 3059985
IOF-1ET 110 BOUGEES

307 387107 MBIl 2500 AP
B2 187108 J0%1480 IGO0 AME

g

W



Generator Control Panel
With q;)n Indicator Lights




i
4 M
'

_Generator Control Pane)
With Bulb Indicator Lights .

u

I

REF  CPS / CEC QrY " PART
NO. PART NO. PART NO USED  DESCRIPTION
1 Harness, Wiring (See Separate Pages for Selection
. and Applications)
2 812-0075 2 Screw, Machine - Round Head (#8-32 x 1/4")
3 306~3823 1 Shield, Switch
¢ 4 98-5887 . 1 Decal (Warning)
5 870~0437 i Nut. Acorn - Plastic
6  306-35%% 1 Shield, Meters
7 Y Lens, Indicator Light
3018795 4 Orange .
3018796 1 Red
3018797 1 Green
3018798 2 white (SYNCHRONIZING)
8 3018799 8 Bulb. Incandescent
9 Socket & Socket with Switch
3018800 7 Socket, Light ,
3014667 ] Socker, Light with Push Switch
10 3015133 2 tight, Indicator - Red Lens (UPPER/LOWER SCALE INDICATING}
11 Switeh, Toggle .
3045087 1 {AUTOSTART-ON/OFF /STANDBY)
3015058 1 (SYRCHRONIZING)
< iz 3055738 1 Switch, Toggle {ALARM SILENCE)
13 3035149 1 Switch, Toggle (PANEL LIGHTS)
14 322-0398 3035016 2 Light, Panel (Less Bulb)
15 322-0397-01 3035018 2 Bulb, Incandescent
16 3015018 1 Wattmeter
17 Meter
302-18586 3015043 1 Voltmeter
— 362-1858 3015044 1 Frequency/RPM
. ammeter (Select as Regquired)
DUAL SCALE
302-1871-05 3039530 1 200/400 AmMP
302-1862 3015035 1 300/600 AMP
302-1863 3015038 1 400/800 AMP
302-1871-06 3051478 1 500/1000 AMP
302-1864 3015037 1 600/1200 AMP
302-1865 3015038 1 800/1600 AMP N
302-1871-01 3515039 1 1000/2000 AMP
302-1871-09 3059965 1 1500/3000 AmMP
302-18T71-10 3059966 1 T 2000/3000 AMP
SINGLE SCALE
302-1871-02 3015040 1 1200 AMP
302-1871-03 3015041 1 1600 Amp
!NM 302~-1871-04 3015042 1 2000 AMP A
X, 302-18T1-07 3051479 1 2500 Amp ! 5
“mk 302-1871-08 3051480 1 3000 AMP
5 18 308-0884 3015860 1 Switch, Selector(Inciudes Knob)
1y 303-0288 . 3058451 "1 Rheostat

Wl
i



: . \
a | ‘ —
B - : . x o
Sl 7 Engine Control Panel ... T
- ~ G T T WARN L E D Indicator Lights A
. 9» .1‘\; Co Wi LRI . _ - _ . &




- A‘; -Tﬂgég - L 4 A E -
© 7 Engine. “tontrol P;nqﬂ -
220 With L E D mam-mr umm

- N o : ' .
REF'. CPS CEC TY . PARY - .o »
NO.  PART NO. ‘PART NO.- USED DESCRIPTION : )
1 338~2252 3053044 1 reegs, Wiring {Includes 1tams 2 & 3)
e 2 3055488 1 switch, Toggle (CRANK) .
X 3 102057 1 Switch, Toggle (START/RUN/OFF) ,
' 4 870-0451 " 70846 4 Nut, Self-jocking - Hex (#8- 32) '
) §26-0352 128006 4 wWasher, Flat (3/16")
6 ’ . Prin%‘d Circuit Board {Includes Test Lamp Switchk)
300-3279 3053060 1, £ DO Indicator Lights ;
300-3280 3053061 1 8 L E D Indicator Lights
[T - - 3056428 . 1 switch, Toggle (LAMP TEST)
1 . 3015085 1 Switch. Toggle (RAISE/LOWER)
8 303-0290 3015105 1 Potent iometer (SPEED ADJUST)
9 320-1616 3034953 1 Circutt Breaker .
10 308-0885-02 104215 1. Switch, Toggle (RUN/IDLE)
11 - 302-1885 3031734 1 Tachometer

12 . Gauge/Meter
193-0400-01 3015232 Gauge, Pressure - 01l
- 193~0401-01 3015233 Gauge, Temperature - @11
193-0402-01 3015234 Gauge, Temperature - Water

P

302-1857-01 3015235 _ Voltmeter
.302-1859-01 3035766 Hourmeter -
© hd W



‘Engine Control Panel

With Bulb Indicator Lights

<\-\
ég( \




: - |
+ -

" CEC QY. © PART -
PART NO. USED  DESCRIPTION

-

. N L \ . - A
4 1 3035126 1 Harness, Wiring (Includes items 2 & 3)
2 3055486 1 switch, Toggle (CRANK) .
3 102087 1 Switch, Toggle (START/RUN/OFF)
[l 3018795 3 Lens, Light (ORANGE)
s 301879¢ 3 Bulb, Light
6 3018800 3 Socket, Light
1 R 3015055, 1 Switch,» Toggle (RAISE/LOWER)
.8 303-0280 AN1H106 1 Potent iomater {SPEED ADJUST)
- W Fratamabag 30349853 1 Circuit Breaker -
10 A0B-0HAS-02 104215 1 Switch, Toggle (RUN/IDLE)
11 J02-1855 3031734 1 Tachometer
12 . Gauge or Meter
193-0400-01 3015232 1 Gauge: Pressure ~ O11
193-0401-01 3015233 1 Gauge, Temperature - 011
193-0402-0% 3015234 1 Gauge, Temperature - Water
. 302-1857-01 3016235 1 Voltmeter
e 302-1859-01 3035766 1 Hourmeter
(3
[l A
[
o
U
¥
|
"a
i nt
L%

2R R T . R |
~ Engine Control Pane} . e
With Bulb Indicator Lights oo




¢

- - Niring>Hérnéﬁﬁms
“(Sets With LED Indicator Lights)

Control

Set

.




w

10
11

13

14

“cPP K
mwjnq, )

338-225%
338-2258
33b-2250
338-2253
3382383

860-0003
#50~0010
338-2312
338-2256

338-2248,,

394230101
136-2301-02
338-2301-03
338-2301-04
338-2301-05
338-2301-06
338-~2301-07
338>2301-08
331-0525

338-2251

CEC

PART NO.
3053048
3056066
3035147
3053046
3053033

3015058
3055739

3043636
3043637
3056089
3056061

3035149
3035132

3053037
3053038
3053039
3053040
3053041
3063042
3053043
3057046
204494

3044442

' 86% Contrel - Wiring Harnesses .

(Sets With LED Indicator Lights) .

V-

“u

-

IS PART
SED. ~  DESCRIPTION

1
1
1
1
1

= s

= m3 B In

b ek bt b St s bk P Pt s

. &
Harness, Wiring (PCB TO LED PCB)
Harriess, Wiring, {PCB TO WATTMETER) . .
Harness, Wiring (PCB TO VOLT/AMP SELECTOR SWISCH)
Harness, Wiring (PCB-TO AC METER) ¢
Harness, Wiring (PCB TO RESISTORS AND SYNCHRONIZING SWITCM:
Includes The Resistors and-Switch)
Switch, Toggle (SYNCHRONIZING)
Resistott, Wirgwound with Mount ing Bracket
Attaching Parts for Resistor
Nut, Hex
Washer, Lock - Spring
Harness, Wiring (HIGH/LOW WYE ADARTER)
Harness, Wiring (PCB YO PANEL LIGHTS AND SWITCH, Includes
The Switch)
Switch, Toggle {PANEL LIGHTS)
Harness Assembly, Wiring (ENGINE CONTROL PCB TO GENERATOR
CONTROL PCB) ¢
Harness Assembly, Wiring - With Shielded Leads (ENGINE WIRING
HARNESS TO ENGINE CONTROL $CB, Select Length as Applicable)
5 3 Feot
7.3 Feet
9.3 Feev . ° -
11 3 Feet
15 3 Feet
25 3 Feet
50 0 Feet
1 3 Feet
Gasket, Conduit
Harness, Wiring (PCB‘TO GEN TERMINAL BLOCK]



‘L‘Mt'(:émtro"l -~ Wirinyg Harnesses
{Sets With Bulb Indicator Lightwn)

’

T




Stt ¢ontra1 wiring Hmrnassns
(suu With Bu‘lb xndmuor Lightﬂ I

' N . @
REE  CPS CEC Qry PARY
NO. - PART NO. PART NO., ~USED DESCRIPT!ON
1 3035145 1 Harneas, Wiring (PCB TO HORN, SNLICH AND XNDBCATOR LIGHTS;
. . ‘ Includes The Horn and Switch) ‘
<2 3015318 1 Horn, £lectrical -'24 VOC-
3 3015058 1 Switch, Toggle (ALARM SILENCE)
4 3035142 1 Harness, Wiring (PCB TO WATT TRANSDUCER)
- 5 +338-2250 3035147 1 . Harness, Wiring (PCB TQ "VOLT/AMP SELECTOR SWITEH)
8 3035144 1 Harnwss, W\r'ng PCB TO AC METER AND RED INDICATOR LIGHTS
' Included Red Indicator L\ghts)
7 3035146 1 Harnens Wiring (PCB TO RESISTORS, SYNCHRONI?ING LIGHTS ANOD
. B _ SWITCH; Includes The Resistors and Swirch) . '* 4 .
A 8 . 3015058 1 Switch, Toggle {SYNCHRONIZING)
9 3015109 2 " Resistor, Wirewound with Mounting Bracket
‘& . ' Attaching Parte for Resistor u .
b - 860-0003  3B43636 4 Nut, Hex (#$-40) % ,
-1 -850-0010 3043637 ) ‘ washer, Lock ~ Spring (#4) * '
10 .+ 338-2249 3035140 2 Harnsss,, Wiring (HIGM/lOW WYE ADAPTER)
W11 338-2256 3056061 1 . Harness, Wiring (PCB TO PAREL LIGHTS AND SWITCH, Includes
. . The Switch) . N
12 3035148 1 switch, Toggle (PANEL LIGHTS)
13 338-2248 3035132 1 Harness Assembly, Wiring (ENG[NE CONTROL PCB 10 GFNFRATOR
. CONTROL PCB)
14 Harnass Assembly. Wiring (ERGINE WIRING HARNESS TO ENGINE
) CONTROL PCB, Select Lengfﬁ as* Applicable)
338-2276~01 3035127 1 5.3 Feet -
- 338-2276-02 3035128 1 7.3 Feet . :
' 338-2276-03 3035129 1 $.3 Feot ¢ *
777777777 338-2276~04 3035130 1 11 3 Feet
. 338-2276-~05 3035131 1 - 15 3 feet )
13 331-0525 204494 1 Gasket, Conduit '
?
LY \ °




v R N

| A 4 SRS M kg 1

A P - e i ‘,‘ . il b P a2 iy " WP PO -
o - Set fontrol ~ Internal Companents .
(Sets With LED Indicator Lights) ‘
w

9
¥

K
1
! S i -t
i : ui
/ i
} .
/ e
i iy
it
| ]
i
]
3t -
iy .
‘: -~
# RN
H L
i, .
’
& !
i
i P
, e
s
M
#
RET [ 9343 LLL DTy PART
N HART NO FAERT NG NH DESUR IR
! Hevairer Hels
' b lay
Harngnsn W iny O N I ARVt L O T B R R

RN SN

| Twoteb Trggle
PO v Maded  Rpacres U0y CLLt e

Attachirg farcs forn Boamd

815-0807 4 Sorew, Machine - dan rwan  Buo iDL oo oW W,
g50-102¢C 4 Wasrer cor - Snrong (A
3 101-0483 03 . Lorarad Cowernor
Blrach ony Parts for Huard
B1L-0602 Yole it Vot ey - 77 cpzzo BIoGLo- T
g50- 10 TLYEY 4 washer  Loor R et R
1 dO9-05T74 INBLLY T M it ruT et b
: mtrachng Feres Tor Hosed
815-0Bo? TU3L0 4 Gurew  WaLrone Bopes Higes o kyof0 0 3 M
B 1040 ey 4 waster otk - tprng CFE]
[ SOT-2623 3034907 1 betainer | el
9 307- 2684 II4HE2 f fe fay



V,Sét‘CoanoT - Internal Components
{Sets With Bulb .Indicator Lights) .

¥

CEC 0

RO PART NO PART NO USED DESCRIPT1OMN \\L‘/.w b
} 307-2623 FUzARET T Retaner, Relay w,r«‘.':
Fd 307-2872 334958 1 Rplay
3 3035143 i Harness. Wiring - AstoStart to Bu'ts {IncTwdes Swvrong
4 JOTEDET 1 Switch, Toggle [AutcStart]
B 300-3217 3058341 1 Bpard Brinted Circust - AuteStart
. ‘ Atrsching Parts for Board
. 815-0802 0310 I Screw, Machine - Pan head [$6-32 x 38} "
8501020 TZER H wWasher, Lock - Scring {#6)
& 151-0RBE- 03 30823723 H Lortrnl, Governor
. Arraching Parts for Board
-7 Blh-0BO2 TN 4 Srrew, Machyme - Pan Head [#6-37 » 3/87)
- 850-1020 70262 & washer, Lotk = Sprimg [#85) .
- ki 308-0874 ERELTK] b Cpntrol, Overspeed
Atvacning Parts for Board
815-0R0P 70D 4 Screw, MBerine - Pan neag (#§-37 . U8
& 8501020 iy 4 Wagher , Lock - Sperg TEE)
-8 3072623 3034957 1 Retainer, Relay .
] 30T -PHBL J0I4BEZ 1 Re"ay
14 Jo1sDly 1 Harrgss  wWiring - Transoucer to Wartmeter
i ’ Arteching Parts _
- 3018792 2 Serew, Self-Tapping ~ Round read "
it o, 3015017 1 Trangducer, Wayt

Attaching Pacte



REF  CPS
HO. PART NO

338-2257

-
300-3286
300-3287

Note 1
Nofe 1

870-0451
526°0352
Hote 3
333~0405-02
Note 3

4
5
&

CEC
PART WO

3056062

INHL 96
64297

Note 2.
Note 2

70846
128008
3062691
14980

3055738

L QrY
USED

1

s et B

Set‘Cont}u1 - ﬁ?a}ﬁ Module

PART
DESCRIPTION

Harness, W1r1n? ~ _Alarm Board to Gen Co-yroi Board

Madule, Alarm
_Leads to Horn, Switch and Cenerator Ter:
Sets with Four Fault Indicato-s
Sets with Six Fault Indicators

Includes PC 8pard, hmrﬂ_Mﬁw:?ch and Llecyrcal

1al Board)

Boa~d, Printed Cirgurt ~ Alarm modu'e [lngtades Fuse!}

Sets with Four Fault Indicators
Sets with Six Faulr Indicarors
Attaching Parts for Board
Rut, Self-locking - rex- ($8-32)
vasher, Flat (#/16")
Fuse
norn, Electrica’ - Z4VDC
Switch, Toggle

HOTES: 1. Not stocked as replacement Trem, order applicanle irem ¥ ‘or replacumnent

2. Not Stocked as replasement item.

1 Not stocked as replpgemgnt item.

order appliceble lvem 2 for replacement



